
Central Valley Regional Water Quality Control Board

13 March 2024

Chad Brown
Madera County
20 W 4th Street, Suite 3100
Madera, CA 93637

CERTIFIED MAIL 
7020 2450 0000 6785 8833

NOTICE OF APPLICABILITY (NOA); STATE WATER RESOURCES CONTROL 
BOARD ORDER WQ-2014-0153-DWQ; GENERAL WASTE DISCHARGE 
REQUIREMENTS FOR SMALL DOMESTIC WASTEWATER TREATMENT 
SYSTEMS; MADERA COUNTY; MARINA VIEW HEIGHTS WASTEWATER 
TREATMENT SYSTEM; MADERA COUNTY

On 24 January 2023, Ramon Mendez with Madera County (also referred to as County 
or Discharger) submitted a Report of Waste Discharge (RWD) for the Marina View 
Heights Wastewater Treatment System (WWTF or Facility). The intent of the RWD was 
to enroll the WWTF under State Water Resources Control Board’s General Waste 
[...]
evaluation, as described in the General Order (Provision E.2.c), shall also be 
submitted.

3. Copies of laboratory analytical report(s) and chain of custody form(s).
4. A discussion of compliance and the corrective action taken, as well as any 

planned or proposed actions needed to bring the discharge into compliance 
with the NOA and/or General Order.

5. A discussion of any data gaps and potential deficiencies/redundancies in the 
monitoring system or reporting program.

6. The name and contact information for the wastewater operator responsible for 
operation, maintenance, and system monitoring.

C. State Water Board Volumetric Annual Reporting

Per State Water Resources Control Board’s Water Quality Control Policy
(https://www.waterboards.ca.gov/water_issues/programs/water_recycling_policy/), 
amended in December 2018, dischargers of treated wastewater and recycled 
water are required to report annually monthly volumes of influent, wastewater 
produced, and effluent, including treatment level and discharge type. The 
Discharger shall submit an annual report to the State Water Board by April 30 of 
each calendar year furnished with the information detailed below. The 
Discharger must submit this annual report containing monthly data in electronic 
format via the State Water Board’s Internet GeoTracker system
(https://geotracker.waterboards.ca.gov/). Required data shall be submitted to the 
GeoTracker database under a site-specific global identification number. Any data 
will be made publicly accessible as machine readable datasets. The Discharger 
must report all applicable items listed below:

1. Influent. Monthly volume of wastewater collected and treated by the wastewater 
treatment plant.

2. Production. Monthly volume of wastewater treated, specifying level of treatment.
3. Discharge. Monthly volume of treated wastewater discharged to land, where 

beneficial use is not taking place, including evaporation or percolation ponds, 

https://www.waterboards.ca.gov/water_issues/programs/water_recycling_policy/
https://geotracker.waterboards.ca.gov/


Madera County - 6 -  13 March 2024
Marina View Heights WWTF
MRP No. 2014-0153-DWQ-R5398

overland flow, or spray irrigation disposal, excluding pasture of fields with 
harvested grounds.

4. Reuse. Monthly volume of recycled water distributed.
5. Reuse Categories. Annual volume of treated wastewater distributed for 

beneficial use in compliance with California Code of Regulations, title 22 in each 
of the use categories listed below:

a. Agriculture irrigation: pasture or crop irrigation.
b. Landscape irrigation: irrigation of parks, greenbelts, and playgrounds; 

school yards; athletic fields; cemeteries; residential landscaping, common 
areas; commercial landscaping; industrial landscaping; and freeway, 
highway and street landscaping.

c. Golf course irrigation: irrigation of golf courses, including water used to 
maintain aesthetic impoundments within golf courses.

d. Commercial application: commercial facilities, business use (such as 
laundries and office buildings), car washes, retail nurseries, and 
appurtenant landscaping that is not separately metered.

e. Industrial application: manufacturing facilities, cooling towers, process 
water, and appurtenant landscaping that is not separately metered.

f. Geothermal energy production: augmentation of geothermal fields.
g. Other non-potable uses: including but not limited to dust control, flushing 

sewers, fire protection, fill stations, snow making, and recreational 
impoundments.

h. Groundwater recharge: the planned use of recycled water for 
replenishment of a groundwater basin or an aquifer that has been 
designated as a source of water supply for a public water system. Includes 
surface or subsurface application, except for seawater intrusion barrier 
use.

i. Reservoir water augmentation: the planned placement of recycled water 
into a raw surface water reservoir used as a source of domestic drinking 
water supply for a public water system, as defined in section 116275 of 
the Health and Safety Code, or into a constructed system conveying water 
to such a reservoir (Water Code § 13561).

j. Raw water augmentation: the planned placement of recycled water into a 
system of pipelines or aqueducts that deliver raw water to a drinking water 
treatment plant that provides water to a public water system as defined in 
section 116275 of the Health and Safety Code (Water Code § 13561).

k. Other potable uses: both indirect and direct potable reuse other than for 
groundwater recharge, seawater intrusion barrier, reservoir water 
augmentation, or raw water augmentation.



Madera County - 7 - 13 March 2024
Marina View Heights WWTF
MRP No. 2014-0153-DWQ-R5398

A letter transmitting the monitoring reports shall accompany each report. The letter shall 
report violations found during the reporting period, and actions taken or planned to 
correct the violations and prevent future violations. The transmittal letter shall contain 
the following penalty of perjury statement and shall be signed by the Discharger or the 
Discharger's authorized agent:

“I certify under penalty of law that I have personally examined and am familiar 
with the information submitted in this document and all attachments and that, 
based on my inquiry of those individuals immediately responsible for 
obtaining the information, I believe that the information is true, accurate, and 
complete. I am aware that there are significant penalties for submitting false 
information, including the possibility of fine and imprisonment.”

The Discharger shall begin implementing the above monitoring program 13 March 
2024.

Ordered by:

Original Signed by Alexander S. Musegan for: 
PATRICK PULUPA, Executive Officer

3/13/2024 
(Date)



GLOSSARY

BOD5 Five-day biochemical oxygen demand
CaCO3 Calcium carbonate
DO Dissolved oxygen
EC Electrical conductivity at 25° C
FDS Fixed dissolved solids
TDS Total dissolved solids
TKN Total Kjeldahl nitrogen
TSS Total suspended solids
Continuous The specified parameter shall be measured by a meter 

continuously.
24-hr Composite Samples shall be a flow-proportioned composite consisting 

of at least eight aliquots over a 24-hour period.
Daily Every day except weekends or holidays.
Twice Weekly Twice per week on non-consecutive days.
Weekly Once per week.
Twice Monthly Twice per month during non-consecutive weeks.
Monthly Once per calendar month.
Quarterly Once per calendar quarter.
Semiannually Once every six calendar months (i.e., two times per year) 

during non-consecutive quarters.
Annually Once per year. 
mg/L Milligrams per liter
mg/kg Milligrams per kilogram
mL/L Milliliters [of solids] per liter
μg/L Micrograms per liter
μmhos/cm Micromhos per centimeter
gpd Gallons per day
gal/acre/mo Gallons per acre per month
mgd Million gallons per day
MPN/100 mL Most probable number [of organisms] per 100 milliliters
NA Denotes not applicable
NTU Nephelometric Turbidity Units
UV Ultraviolet
mJ/cm2 Millijoules/cm2

SU Standard pH units



Central Valley Regional Water Quality Control Board
TO: Alexander S. Mushegan 

Supervising Water Resource Control Engineer

FROM: Cruz Romero 
Water Resource Control Engineer

DATE: 13 March 2024

APPLICABILITY OF COVERAGE UNDER STATE WATER RESOURCES CONTROL 
BOARD ORDER WQ 2014-0153-DWQ; GENERAL WASTE DISCHARGE 
REQUIREMENTS FOR SMALL DOMESTIC WASTEWATER TREATMENT 
SYSTEMS; MADERA COUNTY; MARINA VIEW HEIGHTS WASTEWATER 
TREATMENT SYSTEM; MADERA COUNTY

On 24 January 2023, Central Valley Regional Water Quality Control Board (Central 
Valley Water Board) staff received a Report of Waste Discharge (RWD) for the Marina 
View Heights Wastewater Treatment System (WWTF or Facility) on behalf of Madera 
County (Discharger). The RWD requested coverage under State Water Resources 
Control Board’s WQ Order 2014-0153-DWQ, General Waste Discharge Requirements 
for Small Domestic Wastewater Treatment Systems (General Order) for the Facility. On 
26 July 2023, Central Valley Water Board staff received a revised RWD for the WWTF 
because the January RWD was not stamped. The July RWD was signed and stamped 
by Craig R. Wagner (RCE 41221), a California registered professional engineer. This 
memorandum provides a summary of Central Valley Water Board staff’s review of the 
RWD, and other provided documents, and the applicability of the Facility’s discharge to 
be covered under the General Order.

BACKGROUND INFORMATION

The Facility is located in Madera County at Assessors Parcel Number (APN) 
059-153-012 (37.2960°, -119.5246°), near the southeast portion of Bass Lake, 
approximately 7 miles southeast of Oakhurst (as shown in Attachment A of the Notice of 
Applicability [NOA]). The Facility is currently permitted under State Water Resources 
Control Board’s Water Quality Order No. 97-10-DWQ (NOA No. 97-10-DWQ-R5160), 
which states that the system has a design flow of 30,000 gallons per day (gpd). The 
WWTF was previously (prior to NOA 97-10-DWQ-R5160) regulated by WDRs Order 
85-058.



Madera County 2 13 March 2024 
Marina View Heights WWTF
Staff Memorandum

DESCRIPTION OF DISCHARGE

The Facility receives domestic wastewater from 76 residential homes in the Marina 
View Heights Community. A collection system consisting of gravity and pressure 
sewer pipes delivers domestic wastewater to the WWTF. The current WWTF features 
a manual bar screen, an extended aeration package plant, disinfection using a 12.5% 
sodium hypochlorite solution, a 5,000-gallon poly tank, and a three-acre spray field. 
The extended aeration package plant is a 20 foot by 20 foot concrete basin consisting 
of a secondary clarifier in the center with an aeration basin outside of the clarifier. The 
blower in the aeration basin is stopped to allow sludge to accumulate on the bottom, 
which allows a contractor to remove sludge from the basin and in the primary clarifier. 

According to the RWD, the 5,000-gallon poly tank sits in the bottom of an unused 
concrete lined holding basin. The concrete lined holding basin measures 55 feet by 45 
feet and is 20 feet deep with an estimated pond capacity of 370,000 gallons. The 
RWD states that the WWTF was designed for an influent flow rate of 30,000 gallons 
per day (gpd) and a population of about 300 people. There are no recreational vehicle 
(RV) waste connections and RV waste discharge to the WWTF is not authorized. 
Attachment C of the NOA is a process flow diagram that provides a schematic 
overview of the facilities.

The spray field is located at APN 059-153-010 approximately 600 feet east of the 
WWTF. Disinfected effluent from the Facility is pumped up a hill to the spray field. A 
total of seven one-inch sprinkler nozzles spray the effluent in a 15-foot radial direction 
at the three-acre spray field. Public access to the spray field is precluded with a  
chain-link fence and signage. Additionally, the disposal area can only be accessed by 
foot.

Screenings collected from the WWTF are deposited into a disposal container, where 
once full, the container is disposed of at an appropriate landfill. Sludge removed from 
the aeration basin and primary clarifier are taken to the Oakhurst Wastewater 
Treatment Plant for processing, dewatering, and disposal as a biosolid. The RWD 
states that sludge is removed bi-weekly during the summer months and once or twice 
in the winter.

POTENTIAL THREAT TO WATER QUALITY

According to the Discharger, effluent flows are monitored using a 2-inch magnetic flow 
meter after disinfection, prior to discharging to the spray field. Monthly average flows 
from January 2021 through December 2023 are summarized in Table 1 below. For this 
date range, the average wastewater flow was approximately 7,100 gpd and ranged from 
3,000 gpd to 16,000 gpd, much less than the design flow of 30,000 gpd. According to 
the RWD, the population increases during the summer months due to the recreational, 
boating, and fishing activities at Bass Lake.



Madera County 3 13 March 2024 
Marina View Heights WWTF
Staff Memorandum

Table 1 - Monthly Average Wastewater Flows (2021-2023)

Month 2021 (gpd) 2022 (gpd) 2023 (gpd)
January 5,600 6,000 12,000
February 5,000 5,000 6,000
March 4,900 4,000 16,000
April 5,700 5,000 5,000
May 5,900 6,000 6,000
June 9,000 11,000 10,000
July 11,300 13,000 14,000
August 8,700 9,000 9,000
September 5,200 6,000 6,000
October 3,800 4,000 3,000
November 4,500 5,000 4,000
December 7,900 8,000 5,000

Monthly average effluent 5-day biochemical oxygen demand (BOD5) for the same date 
range is summarized in Table 2 below. Generally, these results comply with the effluent 
limitation specified in the General Order for activated sludge systems (monthly average 
limit of 30 mg/L BOD5). However, effluent BOD5 concentrations well exceeded the 
proposed limit of 30 mg/L for BOD5. According to the July 2023 self-monitoring report(s) 
(SMRs), high flows caused excessive effluent BOD5 concentrations. To correct the 
issue, Facility staff removed sludge from the system to maintain the mixed liquor 
suspended solids (MLSS) concentration. The August 2023 SMR indicated that too much 
sludge was removed during July 2023, causing the MLSS concentration to be too low. 
Sludge was hauled from another wastewater treatment facility to re-seed the Facility 
and increase the MLSS concentration.

Table 2 - Effluent BOD5 Data (2021-2023)

Month 2021 (mg/L) 2022 (mg/L) 2023 (mg/L)
January 10 7 23.8
February 6.8 16 10.1
March 10.7 19 17
April 22 21 12
May 25 39.5 17
June 37.5 23 10
July 140 55 160
August 80.5 16.3 68.7
September 34.7 37.5 36.5
October 43 16 21.5
November 15 10.3 5.1
December 13 16.4 15.5

Monthly average effluent total suspended solids (TSS) measurements since the 
beginning of 2021 are summarized in Table 3 below. The average concentrations for 
TSS were 55.6 mg/L in 2021, 16.4 mg/L in 2022, and 36.6 mg/L in 2023. Similarly, TSS 



Madera County 4 13 March 2024 
Marina View Heights WWTF
Staff Memorandum

concentrations increased because of the high flows and removal of too much sludge. 
The corrective actions decreased the effluent concentrations of TSS well below the 
proposed 30 mg/L limit.

Table 3 - Effluent TSS Data (2021-2023)

Month 2021 (mg/L) 2022 (mg/L) 2023 (mg/L)
January 10 7 2
February 6.8 16 3.3
March 10.7 19 6.9
April 22 21 8
May 25 39.5 11.1
June 37.5 23 11.5
July 140 55 245
August 80.5 16.3 117.3
September 34.7 37.5 12
October 43 16 13
November 15 10.3 7.6
December 13 16.4 2

Monthly average effluent total nitrogen measurements since the beginning of 2021 are 
summarized in Table 4 below. The average concentrations for total nitrogen were  
22.3 mg/L in 2021, 24 mg/L in 2022, and 38.8 mg/L in 2023. High flows during the 
summer also caused increases in effluent total nitrogen concentrations. However, plant 
corrective actions reduced the effluent total nitrogen concentrations.

Table 4 - Effluent Total Nitrogen Data (2021-2023)

Month 2021 (mg/L) 2022 (mg/L) 2023 (mg/L)
January 2.2 17.1 8.4
February ND 32 23.5
March 1.45 32.7 7.1
April 17.6 32.0 34.5
May 4.05 25.5 32
June 47.5 11.7 18.5
July 58 38.5 71
August 39.5 8.8 122.9
September 9.8 18.5 19.7
October 9.1 40 41
November 28.5 15.5 55.5
December 27.5 17.0 31.5

Monthly average effluent total coliform organisms’ measurements from January 2021 
through December 2022 are summarized in Table 5 below. Total coliform organisms 
were typically less than 1 MPN/100 mL during this period.



Madera County 5 13 March 2024 
Marina View Heights WWTF
Staff Memorandum

Table 5 – Effluent Total Coliform Organisms Data (2021-2023)

Month 2021 (MPN/100 mL) 2022 (MPN/100 mL) 2022 (MPN/100 mL)
January <1 86.6 <1
February <1 <1 <2
March 3.1 10.7 <1
April <1 <1 <1
May <1 <2 <1
June 3.6 6.0 <2
July <1 154.3 614
August <1 <1 490
September <1 <1 <1
October <1 <1 <1
November <1.8 <2.4 <2
December <1 <1 <2

To help determine underlying groundwater quality, Central Valley Water Board staff 
reviewed available well data for nearby wells using the California Department of Water 